COPY OF CERTIFICATE OF
INSPECTION AND TEST OF MATERIALS SOID T0 VISAYAN
STEVEDORE-TRANSPORTATION CO. - STEEL ANGIES,
3-1/2" X 3" X 5/16" X 30 F¥. AND 4" X 3"
X 5/16" X 30 FT.-ON OUR SHOPS ORDER
T-7200, DATED MARCH 6, 1939

ROBERT W, HUNT COMPANY, ENGINEERS
Report of Inspections and Tests, 8-23-38

our File 7850 Inspector's Report §#14237 & #14243
Our Order SH-36355

Made by Carmegie-Illinois Steel Corp. C(lient's orderf6lsl
For Atlantie, Guif & Pacifiec Co.

3-1/2" X 3"x5/16™ 4~ X 3" 17.2¢
Date Imspected : 82338 8=23-38

Shipper's wWeight 9960
Heat Number 313156 306151
Dimensions of test piece Area Sqg.In. «4758 +5022
Yield Point in 1bs. per sqg., in. 38880 38630
Tensile Strength in 1bs, per sq. in. 63680 65320
fiBlongation in inch 26,2 27,5
% Reduction of Area 54.6 50.1
Bends - Cold 180° O+Ke 0+Ke
Manufacturer's Chemical Analysisi-
Car, 21 w22
Mang. +48 61
Phos, +016 +017
Sul, 034 «031

(Sgd,) ROBIRT W. NEIVHOIE

(Bngineer of Test)
a true copy

ATLANTIC, GULF & PACIFIC COMPANY
OF MANILA
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